
5902214901

planer / thicknesser 
HMS1500 scheppach 
(DIY)

Main products Spare part list

134131 - 0102 - HMS1500 - - 5902214901

Spare Description additional Item Abb. Construction Status
A *05005417 Oval head screw M5x10 8

A *5902214002 Leg assembly 10

A *4901501052 rubber foot 12

A *02093364 hexagon bolt M8x16 8.8 DIN933 galvanized 14

A *02012506 washer A8 - Ø8,4 / Ø16 x 1.6, Form A, 
verzinkt. DIN125

15

A *02093405 hexagon nut M8 M8, verzinkt, DIN934 16

A *5902214048 cutter block protective fence cpl. 420mm lang, Schiebeprofil 
380x100

16,21,39,42,55,153,200
-204,206-

A *01047109 CIRCLIP RING A 12x1,0 FEDST 471 BK A 12x1.0 DIN471 17

A *5902214003 wheel axle 18
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134131 - 0102 - HMS1500 - - 5902214901

Spare Description additional Item Abb. Construction Status
A *5902214004 Caster Support 19

A *5902214005 caster 20

A *02098505 nut M8 rechts, verzinkt, DIN985 21

A *5902214006 Handle bracket left caster 22

A *5902214007 Handle bracket right caster 23

A *5902214008 handle bar 24

A *73190080 Handle Sheat Ø32x127 26

A *02093404 Hexagon nut M6 28

A *02098503 hexagon bolt M5 selbstsichernd 32

A *5902214009 Engine 2980rpm P1=2200 P2=1600 33

A *5902214010 Motor pulley 37

A *02098601 SELFLOCKING CAP NUT M8 6 986 VZ M8 41

A *02902108 washer A8 Ø 24 / 8,4 x 2 42

A *5902214047 Striker assy 42,55,78,163,180-
198

A *5902214011 Rubber roller pull ring pads 50

A *5902214012 Lifting Gear 51

A *5902214013 pinion gear 53

A *02091619 Gewindestift M6x6 / verzinkt 54

A *02098504 selflocking nut M6 galvanized DIN985 55

A *5902214042 dust cover 1 completet 55,56,159,163,190,224,225,227,233

A *02902106 washer A6.4 Ø18/6.4x1.5 56

A *5902214014 locating sleeve 68

A *02798509 oval head screw M4x6 4.8 7985 VZ 70

A *02091248 cheese head screw M8x25 8.8 912 VZ 72

A *5902214015 Bottom protection plate 73
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A *5902214016 Lift and tighten gear 75

A *5902214017 Chain 79

A *7902200611 planer knife 260 x 18,6 x 1,5 1 Satz = 2 Stück 81

A *5902214018 Planer layering 82, 90

A *5902214019 Screw~M6×10 M6x10 84

A *5902214049 screw M6x10 85

A *06406203 ball bearing 6203-2RS1/QE6 Ø40xØ17x12 93

A *5902214001 belt 340J 94

A *5902214021 Time delay clamp with Small countersunk head 
rivet nut M6x15

101, 30

A *1902403076 Phillips screw M5x12 102

A *02093142 hexagon bolt M8x70 8.8 931 VZ 103

A *5902214022 Roller pull ring compression spring 104

A *5902214023 Rubber roller pull ring 105

A *5902214024 Rubber roll 107

A *5902214025 Plastic sprocket 108

A *02148107 clamping sleeve 4x20 FEDST 1481 VZ 109

A *30740040002 chain wheel Z10 112

A *30740040003 Shoulder screw 113

A *5902214026 Plastic gear 116

A *01098801 PASSCHEIBE Ø22/16x1 117

A *01047112 circlip ring A 15x1,0 FEDST 471 BK 118

A *5902214027 Belt pulley 119

A *5911209007 washer part A19 Ø 13 / 26 x 0,8 120

A *01047109 CIRCLIP RING A 12x1,0 FEDST 471 BK A 12x1.0 DIN471 121

A *5902214028 Chain 36 Glieder 122



5902214901

planer / thicknesser 
HMS1500 scheppach 
(DIY)

Main products Spare part list
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Spare Description additional Item Abb. Construction Status
A *30740041002 Tension bar, part 26 123

A *5902214029 Torsional springI 124

A *02091323 Gewindestift M6x10 128

A *5902214030 QKS7~Press power off 131

A *02798516 oval head screw M4x30 DIN 7985 4.8 galvanized 132

A *1901301018 cable clamp part w/o. 133

A *5902214031 belt 600x18x4mm 134

A *5902214032 protective cover 136

A *5902214033 Shield Positioning Sleeve M6 137

A *02148105 CLAMPING SLEEVE 4x16 FEDST 1481 VZ 4x16 143

A *5902214034 belt cover 144

A *88001122 Crank 1060 1009 A1, part 9 147

A *5902214035 Fixed table positioning screws 148

A *01098802 SHIM RING 10x16x1,0 ST 2 K60 988 BK Ø16/10x1 153

A *62400099 clamping device cpl for planer shaft guard 3200 153,202,206,208,219,220,221,231

A *5902214036 Fixed workbench 154

A *5902214037 Fixed table platen with limit plate set 155,156,157,158

A *02902106 washer A6.4 Ø18/6.4x1.5 159

A *01093344 hexagonal screw M6x10 160

A *01093344 hexagonal screw M6x10 161

A *02093347 Hexagon bolt M6x20 163

A *02799110 countersunk screw M5x8 164

A *5902214038 Flat Planer Seating Table Screw Handle 165

A *02070506 STELLRING MIT GEWINDESTIFT DIN 916 A 10.2 167

A *5902214039 Active Workbench 169
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Spare Description additional Item Abb. Construction Status
A *01148137 CLAMPING SLEEVE 5x12 FEDST 1481 BK 5x12 178

A *02091246 cheese head screw M8x16 8.8 912 VZ 179

A *5902214040 Baffle plate 188

A *02060313 SAUCER-HEAD SCREW M6x16 4.6 603 VZ M6x16 189

A *02043904 FLAT HEXAGON NUT BM6 439 VZ BM6 190

A *01093371 Sechskantschraube M8x50 191

A *05006121 clamping lever M8 192

A *3906301038 screw 5x6 194

A *02798511 screw M4x10 4.8 DIN7985 verzinkt 195

A *02098502 Hexagon nut, self-locking M4 DIN985 - 6 galvanized 196

A *02060334 SAUCER-HEAD SCREW M8x45 4.6 603 VZ M8x45 198

A *62300211 lock handle M 8x12 M 8x12 Polyamidkappe 217

A *5902214041 dust cover 222

A *02798131 OVEL HEAD SHEET METAL SCREW 4,8X9,5 4.8x9.5 224

A *3902102037 star handle nut small M6 225

A *5902214043 Delay handle M6x35 227

A *5911209007 washer part A19 Ø 13 / 26 x 0,8 228

A *02093354 Sechskantschraube M6x65 229

A *5902214044 staff gauge 233

A *05005410 screw ULS M6x10 236

A *01091104 hexagon stud wrench size 3 237

A *01091106 hexagon stud wrench SW 5 238

A *01091107 hexagon stud wrench size 6 239

A *01089501 Double-ended wrench size 10/13 SW 10/13 240

A *3901313089 open wrench part w/o SW 8/10 241
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A *53206208 push stick 242

A *5902214045 tool setter 243

A *5902214046 switch 248

A *3905301051 terminal box 230V part w/o o. Abb.

A *71370040 Condenser 40 µF 450V, with cable 40µF / 450V o. Abb.

A *71370042 closing link for chain part w/o o.Abb. 

!!! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts 
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx


